WIMP€EY LABORATORIES L.L.C.

TEST REPORT

Sabin Plastic Industries LLC

Client PO Box: 22185

Sharjah, UAE
Client Reference N.G Lab Report No. WD-R-220930-0528
Consultant N.G Request No. WD-Q-220930-0147
Project Name N.G Sample No. WD-S-220930-0485

Sample Description

Plastic spacer- Wheel type 100mm HD

Wimpey Ref. No.

22093017

Source Sabin Plastic Industries LLC Date Received 30/09/2022
Test Method In-House Procedure Date Tested 05/10/2022
Test Temperature 23°C Date Reported 05/10/2022
Relative Humidity 50% Tested By Si
Test Result
. " Load Applied Load Applied .
Test Test Orientation Observation
(kN) (kg)
Load Test Vertical 3.38 344,66 Sample Deformed

Remarks: Test photos with graph attached in Annexure A.

s% for and on behalf of Wimpey Laboratories L.L.C.
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Website: www.wimpeylab.com




WIMPEY LABORATORIES L.L.C.

ANNEXURE - A
TEST PHOTOS

Report No. WD-R-220930-0528
Sample No. WD-S-220930-0485
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